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History of this test report

Original Report Issue Date: May 27, 2005

Report No.: FR540715

I No additional attachment.

[] Additional attachment were issued as following record:

Attachment No. Issue Date Description
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CERTIFICATE OF COMPLIANCE

with

47 CFR FCC Part 15 Subpart E ( Section 15.407)

PRODUCT NAME :
BRAND NAME :
MODEL NAME :

APPLICANT

MANUFACTURER :

IHEREBY cerTiFY THAT:

AP3750 Managed Access Point
3COM
AP3750

: 3Com Corporation

350 Campus Drive, Marlborough, Mass. 01752

Same as Applicant

The measurements shown in this test report were made in accordance with the procedures given in ANSI

C63.4 - 2003 and all test are performed according to 47 CFR FCC Part 15. Testing was carried out on

May 24, 2005 at SPORTON International Inc. LAB.
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1. General Description of Equipment under Test

1.1. Applicant

3Com Corporation
350 Campus Drive, Marlborough, Mass. 01752

1.2. Manufacturer
Same as Applicant
1.3. Basic Description of Equipment under Test

This product is a Wireless Access Point with 802.11a/b/g wireless solution. The technical data has been
listed on section “ Features of Equipment under Test ”. 4 types of antenna were filed in this report.

1.4. Features of Equipment under Test

ltems Description

Type of Modulation : OFDM (16QAM / 64QAM / DQPSK / DBPSK))

Number of Channels : 11

Frequency Band ' 5150MHz ~ 5250MHz, 5250MHz ~ 5350MHz

Carrier Frequency : See section 1.6 for details

Data Rate : 108, 54, 48,36, 24,18,12, 6Mbps

Max. Conducted Output Power : See section 1.7 for details

Antenna Type : See section 1.5 for details

Communication Type : Half-Duplex

Testing Duty Cycle : 100.00%

Power Rating (DC/AC, Voltage) : 48 VDC from POE

Test Power Source : 110.00V AC

Temperature Range (Operating) : -30 ~ 55 °C
SPORTON International Inc. Page No.  : 10f99
TEL : 886-2-2696-2468 Issued Date : May 27, 2005

FAX : 886-2-2696-2255
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1.5. Antenna Description

4 types of antenna were filed in this project.

No. Antenna Type Gain (dBi)
1 Internal Antenna 4.00dBi @5.0GHz
2 High Gain Omni-Directional Antenna (3CWE591) 8.00dBi @5.0GHz
3 Hallway Bi-Directional Antenna (3CWE597) 8.00dBi @5.0GHz
4 Medium Gain Panel (3CWE598) 10.00dBi @5.0GHz

1.6. Table for Carrier Frequencies

Normal Mode

Frequency Bands

5150MHz ~ 5250MHz
Channel Frequency Channel Frequency
36 5180 MHz 52 5260 MHz
40 5200 MHz 56 5280 MHz
44 5220 MHz 60 5300 MHz
48 5240 MHz 64 5320 MHz
Turbo Mode

Frequency Bands

5150MHz ~ 5250MHz 5250MHz ~ 5350MHz
Channel Frequency Channel Frequency
42 5210 MHz 58 5290 MHz
50 5250 MHz

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Page No. :20f99
Issued Date : May 27, 2005
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FCC ID: O9C-AP3750
Issued on May 27, 2005

1.7. Table for Maximum Conducted Output Power

Antenna l
Normal Mode

Maximum Conducted

Output Power (dBm)

Frequency Bands
5150MHz ~ 5250MHz

Frequency Bands
5250MHz ~ 5350MHz

16.83

23.60

Turbo Mode

Maximum Conducted

Output Power (dBm)

Frequency Bands
5150MHz ~ 5250MHz

Frequency Bands
5250MHz ~ 5350MHz

16.91

19.90

Antenna 2 ~ 3
Normal Mode

Maximum Conducted

Output Power (dBm)

Frequency Bands
5150MHz ~ 5250MHz

Frequency Bands
5250MHz ~ 5350MHz

14.35

21.87

Turbo Mode

Maximum Conducted

Output Power (dBm)

Frequency Bands
5150MHz ~ 5250MHz

Frequency Bands
5250MHz ~ 5350MHz

14.91

20.13

Antenna 4
Normal Mode

Maximum Conducted

Output Power (dBm)

Frequency Bands
5150MHz ~ 5250MHz

Frequency Bands
5250MHz ~ 5350MHz

16.83

23.60

Turbo Mode

Maximum Conducted

Output Power (dBm)

Frequency Bands
5150MHz ~ 5250MHz

Frequency Bands
5250MHz ~ 5350MHz

16.91

19.90

Report No.: FR540715

SPORTON International Inc.

TEL : 886-2-2696-2468
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2. Test Configuration of the Equipment under Test

2.1. Connection Diagram of Test System

Antenna

EUT EUT

1 Remote
Controller

RJ45, 5m, non-shielding
Antenna Cable, 2m, non-shielding
RJ45, 5m, non-shielding

wn e

2.2. The Test Mode Description

For OFDM modulation, BPSK is the worst case on all test items.

Only channel 36 with antenna 4 was tested for spurious emission below 1GHz since it is the worst case.
AC conduction emission is independent of channel selection, so only channel 36 was tested.

There are 4 types of antennas during the testing.

Mode 1 : Ant. 1 Internal Antenna

Mode 2 : Ant. 2 High Gain Omni-Directional Antenna (3CWE591)

Mode 3 : Ant. 3 Hallway Bi-Directional Antenna (3CWE597)

Mode 4 : Ant. 4 Medium Gain Panel (3CWE598)

A owbdpR

2.3. Description of Test Supporting Units

Support Unit 1. — Notebook (COMPAQ) — for remote workstation

FCCID - N/A

Model No. : PRESARIO 1500

Serial No. : SP0004

Remark . This support device was tested to comply with FCC standards and authorized under

Declaration of Conformity.

SPORTON International Inc. Page No.  :40f99
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3. General Information of Test

3.1. Test Facility
Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park, Kwei-Shan Hsiag, Tao
Yuan Hsien, Taiwan, R.O.C.
. TEL 886-3-327-3456
. FAX 886-3-318-0055
Test Site No : 03CHO3-HY / THO1-HY / CO04-HY
3.2. Test Conditions
Normal Voltage : 110.00VAC ( adapter of POE)
Extreme Voltages : 126.50VAC and 93.5VAC ( adapter of POE )
Normal Temperature . 20°C
Extreme Temperature : -30 ‘Cand55 °C
3.3. Standards for Methods of Measurement
Here is the list of the standards followed in this test report.
ANSI C63.4-2003
47 CFR Part 15 Subpart E ( Section 15.407)
3.4. DoC Statement
This EUT is also classified as a device of computer peripheral Class B which DoC has to be followed. It has
been verified according to the rule of 47 CFR part 15 Subpart B, and found that all the requirements has been
fulfilled.
3.5. Frequency Range Investigated
Radiated emission test: from 30 MHz to 10th carrier harmonic.
3.6. Test Distance
The test distance of radiated emission (30MHz~1GHz) test from antenna to EUT is 3 M.
The test distance of radiated emission (1GHz~10th carrier harmonic) test from antenna to EUT is 3 M.
SPORTON International Inc. Page No.  :50f99
TEL : 886-2-2696-2468 Issued Date : May 27, 2005

FAX : 886-2-2696-2255
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3.7. Test Software
Mode 1

Normal Mode

Test Software: ART

Frequency Bands

5150MHz ~ 5250MHz 5250MHz ~ 5350MHz
Frequency Power Setup Frequency Power Setup
5180 MHz 10.5 5260 MHz 155
5320 MHz 15
Turbo Mode

Frequency Bands

5150MHz ~ 5250MHz 5250MHz ~ 5350MHz
Frequency Power Setup Frequency
5210 MHz 10 5290 MHz 145
5250 MHz 10
Mode 2 ~ 3

Normal Mode

Test Software: ART

Frequency Bands

5150MHz ~ 5250MHz 5250MHz ~ 5350MHz
Frequency Power Setup Frequency Power Setup
5180 MHz 9.5 5260 MHz 15
5320 MHz 15
Turbo Mode

Frequency Bands

5150MHz ~ 5250MHz 5250MHz ~ 5350MHz
Frequency Power Setup Frequency
5210 MHz 9 5290 MHz 14
5250 MHz 9
SPORTON International Inc. Page No.  : 60f99
TEL : 886-2-2696-2468 Issued Date : May 27, 2005
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Mode 4

Normal Mode

Test Software: ART

Frequency Bands

5150MHz ~ 5250MHz 5250MHz ~ 5350MHz
Frequency Power Setup Frequency Power Setup
5180 MHz 7.5 5260 MHz 13
5320 MHz 13
Turbo Mode

Frequency Bands

5150MHz ~ 5250MHz 5250MHz ~ 5350MHz
Frequency Power Setup Frequency
5210 MHz 7 5290 MHz 12.5
5250 MHz 7
SPORTON International Inc. Page No.  :70f99
TEL : 886-2-2696-2468 Issued Date : May 27, 2005

FAX : 886-2-2696-2255
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4. List of Measurements

FCC ID: O9C-AP3750
Issued on May 27, 2005

4.1. Summary of the Test Results

Report No.: FR540715

Applied Standard: 47 CFR Part 15 and Part 2

Paragraph FCC Rule Description of Test Result
5.1 15.407 26dB Spectrum Bandwidth Pass
5.2 15.407 Maximum Conducted Output Power Pass
5.3 15.407 Peak Power Spectral Density Pass
5.4 15.407 Ratio of the Peak Excursion Pass
5.5 15.407 Band Edges Emission Pass
5.6 15.407 Test of Frequency Stability Pass
5.7 15.407 AC Power Line Conducted Emission Pass
5.8 15.209/15.407 Spurious Radiated Emission Pass
5.9 15.203/15.407 Antenna Requirement Pass
5.10 2.1091 Maximum Permissible Exposure Pass

SPORTON International Inc. Page No.  :80f99

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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5. Test Result

5.1. Test of 26dB Spectrum Bandwidth

5.1.1. Measuring Instruments

Item 18 of the table on section 6.

5.1.2. Test Procedures

1. The transmitter output was connected to the spectrum analyzer through an attenuator.
2. Set RBW of spectrum analyzer to 300KHz and VBW to 1000KHz.
3. The 26dB bandwidth is the spectrum width with level higher than 26dB below the peak level.

- | — E—

5.1.3. Test Setup Layout

Spectrum Analyzer EUT

5.1.4. Test Result: See spectrum analyzer plots below

Temperature: 26°C

Relative Humidity: 64%

Duty Cycle of the Equipment During the Test: 100.00%
Test Engineer; Sam Lee

Mode 1 ~ 4

Normal Mode

Calculated Power  Applied Power

Channel Frequency 26dB Bandwidth Limit Limit
(MHz) (MHz) (dBm) (dBm)
36 5180 MHz 28.32 18.52 17
52 5260 MHz 28.96 25.62 24
64 5320 MHz 27.68 25.42 24
Turbo Mode
Channel Frequency 26dB Bandwidth Calcula?eq Power Appl|gd I_Dower
Limit Limit
(MHz) (MHz) (dBm) (dBm)
42 5210 MHz 55.20 21.42 17
50 5250 MHz 56.60 21.53 17
58 5290 MHz 49.00 27.90 24
SPORTON International Inc. Page No.  :90f99
TEL : 886-2-2696-2468 Issued Date : May 27, 2005

FAX : 886-2-2696-2255
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FCC ID: O9C-AP3750
Issued on May 27, 2005

Report No.: FR540715

Normal Mode

Channel: 36 / 5180 MHz
@ “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.06 dB
Ref 20 dBm “Att 30 dB SWT 20 ms 28.320000000 MHz
20 Marker| 1 [T1 ]
-22[03 dBm
10 5166880000 GH
D1 3.83 dBm
- A=V
[VIEWEE IS / i
l-10
Ljy/ \\\q |
l-20
D2 —P2.17 dBm o
M PRN
30 ,'AVAM/JVA' VA\‘\‘
e Mg,
|-50
l-60
l-70
F1
F2
-80
Center 5.18 GHz 8 MHz/ Span 80 MHz
Date: 14.APR.2005 16:14:15
Channel: 52 / 5260 MHz
® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.26 dB
Ref 20 dBm *Att 30 dB SWT 20 ms 28.960000000 MHz
20 Marker| 1 [T1 ]
-21|164 dBm
L10 5| 246720000 GH
E D1 4.10@4 dBm
TET IS Y \M
| _10 j
| -20 5] L’r'/ \u\J“'“"%m
D2 -21.896 i
- MW A’M»w\
M Mw%
| -50
L-60.
L -70
Fp
F1
-80
Center 5.26 GHz 8 MHz/ Span 80 MHz
Date: 16.APR.2005 13:35:26
SPORTON International Inc. Page No.  : 10 of 99
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Channel: 64 / 5320 MHz

@ *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.93 dB
Ref 20 dBm “Att 30 dB SWT 20 ms 27.680000000 MHz
20 Marker| 1 [T1 ]
-21113 dBm
| 10. 5206880000 GH
D1 4.66| dBm
5 SARE Ry

/
/ N

D2 -PT1.34 dBm

| _30 | :.Ifl1 WI Nl
[ 4o MW

b A

TS
==

L -50
|--60
L-70
F2
F1
-80
Center 5.32 GHz 8 MHz/ Span 80 MHz
Date: 16.APR.2005 13:37:26
Turbo Mode
Channel: 42 /5210 MHz
® “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.98 dB
Ref 20 dBm “Att 30 dB SWT 20 ms 55.200000000 MHz
20 Marker||1 [T1 ]
-22[21 dBm
| 10 511185600000 GH

MEY |, oL 2.7 e MM AA A A A,

L1

--50

|--60.

|--70

F1

-80

Center 5.21 GHz 10 MHz/ Span 100 MHz

Date: 14_.APR.2005 16:28:46

SPORTON International Inc. Page No.  :110f99
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FCC ID: O9C-AP3750
Issued on May 27, 2005

Re

port No.: FR540715

Channel: 50 / 5250 MHz

®

“RBW 300 kHz

Delta 1 [T1 ]

*VBW 1 MHz 0.47 dB
Ref 20 dBm *Att 30 dB SWT 20 ms 56.600000000 MHz
20 Marker(|1 [T1 ]
—-22| 30 dBm
| 10 51224400000 GH
1 PK
D1 3.56[ dB
= |, NAR A, Wb,
| _10 // \\
| o Wi A, !
D2 —‘iﬁﬂWdBm s TN
| 30| AAV“UMh“ uﬁq\dkkﬂ
L--40
--50
--60
--70
F1
2
-80
Center 5.25 GHz 10 MHz/ Span 100 MHz
Date: 14_APR.2005 16:26:48
Channel: 58 / 5290 MHz
@ *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.22 dB
Ref 20 dBm *Att 30 dB SWT 20 ms 49.000000000 MHz
20 Margker( 1 [T1 ]
-23|71 dBm
10 5| 266200000 GH
1 PK
TEVE D1 1.606 dB
L-10
l_20 \N
D2 72‘1}3& HBm .
e =N
-50
--60.
L-70
F2
F1
-80
Center 5.29 GHz 10 MHz/ Span 100 MHz
Date: 16.APR.2005 13:51:29

PRN

SPORTON International Inc.
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5.2. Test of Maximum Conducted Output Power
5.2.1. Measuring Instruments
Item 18 of the table on section 6.
5.2.2. Test Procedures
1. According to FCC DA 02-2138 test procedure, EUT connected to spectrum analyzer, then used the

channel power function of spectrum analyzer and calculated total average power with spectrum range
more than 26dB bandwidth.

2. Repeated point 1 for the middle and highest channel of the EUT.

5.2.3. Test Setup Layout
EHJ) =&

Spectrum Analyzer EUT

5.2.4. Test Result of Conducted Power

Temperature: 26°C

Relative Humidity: 64%

Duty Cycle of the Equipment During the Test: 100.00%
Test Engineer; Sam Lee

Mode 1
Normal Mode
Channel Frequency Output Power Limits
(MHz) (dBm) (dBm)
36 5180 MHz 16.83 17
52 5260 MHz 23.60 24
64 5320 MHz 22.54 24
Turbo Mode
Channel Frequency Output Power Limits
(MHz) (dBm) (dBm)
42 5210 MHz 16.33 17
50 5250 MHz 16.91 17
58 5290 MHz 19.90 24

SPORTON International Inc. Page No.  : 13 of 99

TEL : 886-2-2696-2468 Issued Date : May 27, 2005
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SROATON Lab.

Normal Mode

Channel: 36 / 5180 MHz

®

Ref 36.5 dBm

“RBW 1 MHz
*VBW 300 kHz

“Att 30 dB SWT 20 ms

Report No.: FR540715

Marker 1 [T1 ]
16.83 dBm
5.174300000 GHz

Offset 16|5 dB

| 20. 3

e Sl

} /

PRN

m
[V

3000 jof 300D

L-40

--50

--60

Center 5.18 GHz 5 MHz/

Date: 15.APR.2005 00:23:16

Channel: 52 / 5260 MHz

®

“RBW 1 MHz
*VBW 300 kHz

Marker 1

Span 50 MHz

[T1 1
23.60 dBm

Ref 37.6 dBm *Att 30 dB SWT 20 ms 5.262700000 GHz
Offget 17!6 dB
-30
A
N [ A ]
Y SGL
r\lnA>S< 20 [,
f/ \\ LV
10 ( \
o Vd#ﬂﬂ;ﬂﬁ u\qﬂ¢vJN
PRN
10, AW WM‘U\IW I
rbieslf™
SWH 3000 pf 300p
|--20
|--30
|--40
|--50
|--60
Center 5.26 GHz 5 MHz/ Span 50 MHz
Date: 15.APR.2005 00:33:33
SPORTON International Inc. Page No.  : 14 of 99
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Channel: 64 / 5320 MHz

@ “RBW 1 MHz
“VBW 300 kHz

Ref 36.4 dBm *Att 30 dB “SWT 20 ms

Report No.: FR540715

Marker 1 [T1 ]
22.54 dBm
5.322500000 GHz

Offset 16.4 dB

B J

gyl e

» IAUM
s Swe 3000 of 300D

|-40

|--60-

Center 5.32 GHz 5 MHz/

Date: 16.APR.2005 19:19:41

Turbo Mode
Channel: 42 / 5210 MHz

@ *RBW 1 MHz
*VBW 300 kHz

Ref 39.4 dBm “Att 30 dB SWT 20 ms

Span 50 MHz

Marker 1 [T1 ]
16.33 dBm
5.215900000 GHz

Offset 1914 dB

SGL

1 30
”
VAXH [ I J_
/r~,«wm~uanvAmAnqv~A~u»Ju,M~\\,”N«WA,JAwI,\¢~\,~w44x,~\,x‘A\ LVL
10

SWH 3000 jof 300p
--20

S
.

L -40

—--50.

-60

Center 5.21 GHz 5 MHz/

Date: 15.APR.2005 01:03:02

Span 50 MHz

SPORTON International Inc.

TEL : 886-2-2696-2468
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FCC ID: O9C-AP3750
Issued on May 27, 2005

Report No.: FR540715

Channel: 50 / 5250 MHz

% “RBW 1 MHz Marker 1 [T1 ]
“VBW 300 kHz 16.91 dBm
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FCC ID: O9C-AP3750
Issued on May 27, 2005

Report No.: FR540715

Mode 2 ~ 3
Normal Mode
Channel Frequency Output Power Limits
(MHz) (dBm) (dBm)
36 5180 MHz 14.35 15
52 5260 MHz 21.87 22
64 5320 MHz 20.39 22
Turbo Mode
Channel Frequency Output Power Limits
(MH2) (dBm) (dBm)
42 5210 MHz 14.79 15
50 5250 MHz 14.91 15
58 5290 MHz 20.13 22
Normal Mode
Channel: 36 / 5180 MHz
® “RBW 1 MHz Marker 1 [T1 ]
*VBW 300 kHz 14.35 dBm
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Report No.: FR540715

Channel: 52 / 5260 MHz
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Turbo Mode
Channel: 42 / 5210 MHz

FCC ID: O9C-AP3750
Issued on May 27, 2005

Report No.: FR540715

@ “RBW 1 MHz Marker 1 [T1 1]
“VBW 300 kHz 14.79 dBm
Ref 37.4 dBm *Att 30 dB SWT 20 ms 5.215900000 GHz
Offset 17[4 dB
-30-
1 SAM
A I T
i i\
1o
P M‘M
SWH 3000 jof 300D
-20
I--30
|-40
I--50
--60.
Center 5.21 GHz 5 MHz/ Span 50 MHz

Date: 14_.APR.2005 22:59:22

Channel: 50 / 5250 MHz

®

*RBW 1 MHz
*VBW 300 kHz

Marker 1 [T1 ]

14.91 dBm

SGL

LVL

PRN

Ref 37.5 dBm *Att 30 dB SWT 20 ms 5.253300000 GHz
Offset 17!5 dB
[
— SGL
=G 20 T
LA I AA A PAAAXMJnNJMAKwMJNJ-A~m LVL
MW’” M
SWH 3000 jof 300p
|--20.
|--30
|--40
|--50
|--60
Center 5.25 GHz 5 MHz/ Span 50 MHz
Date: 14_.APR.2005 23:11:10

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Page No.
Issued Date

: 19 of 99
: May 27, 2005



SPOARTON LA,

Channel: 58 / 5290 MHz

®

Ref 36.9 dBm

“Att 30 dB

FCC ID: O9C-AP3750
Issued on May 27, 2005

“RBW 1 MHz
“VBW 300 kHz
“SWT 20 ms

Marker 1 [T1 ]

Report No.: FR540715
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Mode 4
Normal Mode
Channel Frequency Output Power Limits
(MHz2) (dBm) (dBm)
36 5180 MHz 12.60 13
52 5260 MHz 19.99 20
64 5320 MHz 19.04 20
Turbo Mode
Channel Frequency Output Power Limits
(MHz) (dBm) (dBm)
42 5210 MHz 12.88 15
50 5250 MHz 12.71 15
58 5290 MHz 19.32 22
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SROATON Lab.

Normal Mode

Channel: 36 / 5180 MHz

®
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“VBW 300 kHz

Report No.: FR540715
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SROATON Lab.

Channel: 64 / 5320 MHz
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SROATON Lab.

Turbo Mode
Channel: 42 / 5210 MHz
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SROATON Lab.

Channel: 58 / 5290 MHz

Ref 36.9 dBm

FCC ID: O9C-AP3750
Issued on May 27, 2005
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Report No.: FR540715
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FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715

SPOARTON LA,

5.3. Test of Peak Power Spectral Density
5.3.1. Measuring Instruments
Item 18 of the table on section 6.

5.3.2. Test Procedures

1. According to FCC DA 02-2138 test procedure, EUT connected to spectrum analyzer, then used the same
setup as power measurement of spectrum analyzer.
2. Repeated the 1 for the middle and highest channel of the EUT.

5.3.3. Test Setup Layout
of o ]

Spectrum Analyzer EUT

5.3.4. Test Result of conducted peak power spectral density:

Temperature: 26°C

Relative Humidity: 64%

Duty Cycle of the Equipment During the Test: 100.00%
Test Engineer: Sam Lee

Mode 1
Normal Mode
Channel Frequency Power Density Limits
(MHz) (dBm) (dBm)
36 5180 MHz -3.68 4
52 5260 MHz 2.06 11
64 5320 MHz 1.98 11
Turbo Mode
Channel Frequency Power Density Limits
(MHz) (dBm) (dBm)
42 5210 MHz -6.34 4
50 5250 MHz -6.03 4
58 5290 MHz -1.44 11
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SPOARTON LA,

FCC ID: O9C-AP3750
Issued on May 27, 2005

Report No.: FR540715

Mode 2 ~ 3
Normal Mode
Channel Frequency Power Density Limits
(MHz) (dBm) (dBm)
36 5180 MHz -6.05 2
52 5260 MHz 0.17 9
64 5320 MHz -0.06 9
Turbo Mode
Channel Frequency Power Density Limits
(MHz) (dBm) (dBm)
42 5210 MHz -8.98 2
50 5250 MHz -8.06 2
58 5290 MHz -3.22 9
Mode 4
Normal Mode
Channel Frequency Power Density Limits
(MHz) (dBm) (dBm)
36 5180 MHz -7.84 0
52 5260 MHz -1.66 7
64 5320 MHz -1.80 7
Turbo Mode
Channel Frequency Power Density Limits
(MHz) (dBm) (dBm)
42 5210 MHz -10.06 0
50 5250 MHz -10.09 7
58 5290 MHz -5.87 7
SPORTON International Inc. Page No.  : 26 of 99
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SROATON Lab.

Mode 1
Normal Mode

Channel: 36 / 5180 MHz
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Issued on May 27, 2005
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SROATON Lab.

Report No.: FR540715

Channel: 64 / 5320 MHz
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SROATON Lab.

Turbo Mode
Channel: 42 / 5210 MHz
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SROATON Lab.

Channel: 58 / 5290 MHz
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SROATON Lab.

Mode 2 ~ 3
Normal Mode

Channel: 36 / 5180 MHz
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Channel: 64 / 5320 MHz
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SROATON Lab.

Turbo Mode
Channel: 42 / 5210 MHz

Report No.: FR540715
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SPOARTON LA,

Channel: 58 / 5290 MHz
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Mode 4
Normal Mode

Channel: 36 / 5180 MHz
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Channel: 64 / 5320 MHz

FCC ID: O9C-AP3750
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Report No.: FR540715
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Turbo Mode
Channel: 42 / 5210 MHz
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SROATON Lab.

Channel: 50 / 5250 MHz
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Channel: 58 / 5290 MHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -5.87 dBm

Ref 20 dBm *Att 30 dB SWT 20 ms 5.279320000 GHz

20

10

" i e MUy

|20 / \
WM%' bf  10p
L\Anl
Mg

|--50-

|--60-

L-70.

-80

Center 5.29 GHz 6 MHz/ Span 60 MHz

Date: 16.APR.2005 17:06:53

SPORTON International Inc. Page No.  : 37 of 99

TEL : 886-2-2696-2468 Issued Date : May 27, 2005
FAX : 886-2-2696-2255



FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715
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5.4, Ratio of the Peak Excursion
5.4.1. Measuring Instruments
Item 18 of the table on section 6.
5.4.2. Test Procedures
The transmitter output is connected to the spectrum analyzer through an attenuator.
Trace 1:Set RBW of spectrum analyzer to 1000kHz and VBW to 3000kHz.
Use peak detector mode, Max-hold and search the peak of trace 1.
Trace 1:Set RBW of spectrum analyzer to 1000kHz and VBW to 3000kHz.

Use sample detector mode, trace max-hold and search the peak of trace 2
The delta limits is 13dB between trace 1 and trace 2 of the peak value.

5.4.3. Test Setup Layout
of o ]

ok wbdPE

Spectrum Analyzer EUT

5.4.4. Test Result of conducted peak power spectral density

Temperature: 26°C

Relative Humidity: 64%

Duty Cycle of the Equipment During the Test: 100.00%
Test Engineer: Sam Lee

Mode 1
Normal Mode
Channel Frequency Peak Excursion Max. Limits
(MHz) (dB) (dB)
36 5180 MHz 5.32 13
52 5260 MHz 4.50 13
64 5320 MHz 5.31 13
Turbo Mode
Channel Frequency Peak Excursion Max. Limits
(MHz) (dB) (dB)
42 5210 MHz 4.74 13
50 5250 MHz 4.78 13
58 5290 MHz 3.78 13
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Channel: 50 / 5250 MHz
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Mode 2 ~ 3
Normal Mode
Channel Frequency Peak Excursion Max. Limits
(MHz) (dB) (dB)
36 5180 MHz 4.54 13
52 5260 MHz 5.09 13
64 5320 MHz 5.62 13
Turbo Mode
Channel Frequency Peak Excursion Max. Limits
(MHz) (dB) (dB)
42 5210 MHz 4.95 13
50 5250 MHz 4.70 13
58 5290 MHz 4,76 13
Normal Mode
Channel: 36 / 5180 MHz
% *RBW 1 MHz Marker 2 [T2 ]
*VBW 300 kHz -0.17 dBm
Ref 20 dBm *Att 30 dB *SWT 300 ms 5.182720000 GHz
20 Marker( 1 [T1 ]|
4137 dBm l
l-10 5| 182800p00 _GH
1
1.2 R L~ SRR et '5 "“""“‘\u
ST
VIEW r

MM f \.W\

e T

|--60.

70

-80

Center 5.18 GHz 4 MHz/ Span 40 MHz
Date: 16_.APR.2005 15:06:17
SPORTON International Inc. Page No.  : 42 of 99
TEL : 886-2-2696-2468 Issued Date : May 27, 2005

FAX : 886-2-2696-2255



SROATON Lab.

Channel: 52 / 5260 MHz
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Turbo Mode
Channel: 42 / 5210 MHz
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Channel: 58 / 5290 MHz
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Mode 4
Normal Mode
Channel Frequency Peak Excursion Max. Limits
(MHz) (dB) (dB)
36 5180 MHz 5.06 13
52 5260 MHz 4.80 13
64 5320 MHz 5.42 13
Turbo Mode
Channel Frequency Peak Excursion Max. Limits
(MHz) (dB) (dB)
42 5210 MHz 4.35 13
50 5250 MHz 481 13
58 5290 MHz 4.83 13
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Turbo Mode
Channel: 42 / 5210 MHz
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SPOARTON LA,

5.5. Test of Band Edges Emission

5.5.1. Measuring Instruments

Please reference item 6~17 in chapter 6 for the instruments used for testing.

5.5.2. Test Procedures

1. Configure the EUT according to ANSI C63.4.

2. The EUT was placed on the top of the turntable 0.8 meter above ground.

3. The phase center of the receiving antenna mounted on the top of a height-variable antenna tower was
placed 3 meters far away from the turntable.

4. The transmitter is set to the lowest channel of each band.

5. The turntable was rotated 360 degrees to determine the position of the highest radiation.

6. Set both RBW and VBW of spectrum analyzer to 1MHz with convenient frequency span including 1MHz
bandwidth from lower band edge.

7. The height of the broadband receiving antenna was varied between one meter and four meters above
ground to find the maximum emission field strength of both horizontal and vertical polarization. Record the
maximum value of band-edge.

8. Remove the transmitter and replace it with a broadband substitution antenna.

9. With the substitution antennas at maximum polarized and with the signal generator tuned to a particular
fundamental frequency, raise and lower the test antenna to obtain a maximum reading at the spectrum
analyzer. Adjust the level of the signal generator output until the previously recorded maximum reading
(item 6). This should be done carefully repeating the adjustment of the test antenna and generator output.

10. Pd(dBm) = Pg(dBm) — cable loss (dB) + antenna gain (dBi). Pd is the dipole equivalent power and Pg is
the generator output power into the substitution antenna.

11. The lowest and highest channels of band edges of each band emission was measured and recorded.

5.5.3. Test Setup Layout

Rz Antenna

0.8 m
Test Receiver
o0
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5.5.4. Test Result

Temperature: 26°C

Relative Humidity: 64%

Duty Cycle of the Equipment During the Test: 100.00%
Test Engineer; Sam Lee

Normal Mode

Ant. No. Gain Freq. Band Freq. Level* Margin Limit
(dBi) (MHz) (MHz) (dBm/MHz) (dB) (dBm/MHz)
1 4.00 5150~5250 5127.9458 -30.6 -3.60 -27
1 4.00 5250~5350 5363.3026 -29.47 -2.47 -27
2 8.00 5150~5250 5148.4368 -30.95 -3.60 -27
2 8.00 5250~5350 5352.4869 -29.91 -2.47 -27
3 8.00 5150~5250 5148.4368 -30.95 -3.60 -27
3 8.00 5250~5350 5352.4869 -29.91 -2.47 -27
4 10.00 5150~5250 5107.7555 -29.15 -3.60 -27
4 10.00 5250~5350 5361.4649 -29.98 -2.47 -27

Level*: The max EIRP emission in the band-edge.
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Turbo Mode
Ant. No. Gain Freq. Band Freq. Level* Margin Limit
(dBi) (MHz) (MHz) (dBm/MHz) (dB) (dBm/MHz)
1 4.00 5150~5250 5140.6212 -30.49 -3.49 -27
1 4.00 5250~5350 5392.6412 -29.42 -2.42 -27
2 8.00 5150~5250 5132.0120 -31.24 -3.49 -27
2 8.00 5250~5350 5362.1583 -30.24 -2.42 -27
3 8.00 5150~5250 5132.0120 -31.24 -3.49 -27
3 8.00 5250~5350 5362.1583 -30.24 -2.42 -27
4 10.00 5150~5250 5122.2244 -30.99 -3.49 -27
4 10.00 5250~5350 5365.6513 -29.49 -2.42 -27
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Normal Mode (Mode 1)

Channel: 36 / 5180 MHz
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Turbo Mode (Mode 1)
Channel: 42 / 5210 MHz
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Normal Mode (Mode 2 ~ 3)
Channel: 36 / 5180 MHz
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Turbo Mode (Mode 2 ~ 3)

Channel: 42 /5210
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Normal Mode (Mode 4)
Channel: 36 / 5180 MHz
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Turbo Mode (Mode 4)
Channel: 42 / 5210 MHz

FCC ID: O9C-AP3750
Issued on May 27, 2005

Report No.: FR540715

RBUW 1 MHz  RF Att D dB
Ref Lvl VBW 1 MHz
36.5 dBm SWT 500 ms Unit dBm
P 5 e okt
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0 [al
20
10
1MAX va"‘""’\\; 1MA
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K M A A N A o o]
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0 i
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Start 5.11 GHz 10 MHz/ Stop 5.21 GHz
Date: 16.APR.2005 14:39:31
Channel: 58 / 5290 MHz
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5.6. Test of Frequency Stability

5.6.1. Measuring Instruments

Item 18 of the table on section 6.

5.6.2. Test Procedures

The transmitter output is connected to the spectrum analyzer through an attenuator.

Set RBW of spectrum analyzer to 10kHz and VBW to 10kHz.

Use mark counter function to counter the peak un-modulated carrier frequency.

The test extreme voltage range, according to 2.1055(d)(1), is 85 to 115 percent of the nominal value.
Extreme temperature range is, according to 2.1055(a)(1), -30°C~50°C.

o 0N P

5.6.3. Test Setup Layout

o e —

Spectrum
analyzer
[__] ]
5.6.4. Test Result Oven
Modulation Type: Un-Modulated Carrier
Temperature: 25°C
Relative Humidity: 62 %
Duty cycle of the equipment during the test: 100%
Voltage vs. Frequency Stability
Voltage Measurement Frequency (MHz)
V) 5260.0000
126.50 5260.0130
110.00 5260.0130
93.50 5260.0025
Max. Deviation (MHz) 0.0130
Max. Deviation (ppm) 2.47
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Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
(°C) 5260.0000
-30 5260.0130
-20 5260.0080
-10 5260.0301
0 5260.0288
10 5260.0193
20 5260.008
30 5259.9945
40 5259.9879
50 5259.9906
Max. Deviation (MHz) 0.0301
Max. Deviation (ppm) 5.72
30 5259.9945
40 5259.9879
50 5259.9906
Max. Deviation (MHz) 0.0301
Max. Deviation (ppm) 5.72
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5.7. Test of AC Power Line Conducted Emission

5.7.1. Measuring Instruments

Please reference item 1~5 in chapter 6 for the instruments used for testing.

5.7.2. Test Procedures

1. Configure the EUT according to ANSI C63.4.

2. The EUT has to be placed 0.4 meter far from the conducting wall of the shielding room and at least 80
centimeters from any other grounded conducting surface.

3. Connect EUT to the power mains through a line impedance stabilization network (LISN)

4. All the support units are connected to the other LISNs. The LISN should provides 50uH/500hms coupling
impedance.

5. The frequency range from 150 KHz to 30 MHz was searched.

6. Use the Channel & Power Controlling software to make the EUT working on selected channel and
expected output power, then use the “H” Patter Generator software to make the supporting equipments
stay on working condition.

7. Setthe test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum Hold Mode.

8. The measurement has to be done between each power line and ground at the power terminal for each RF
channel. Only one RF channel has to be investigated since this test is independent with the RF channel
selection.

5.7.3. Test Setup Layout

- Vertical Reforence

Ground Plane ,Test Receiver
- e z
AL ) —
EHI |'1-'-l1.w‘_ ooaa
C@aa
I . | l E '
Allcm
risw M
= N
Bonded toe Horizontal “Horizontal Reference
Ground Plane Ground Plane

Note: 1. Bupport units were cannected to second LISHN,
2. Both of LIENs (AMM) 80 cm from EUT and at the least 30 em
from other units and ather metal planes support units.
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5.7.4. Test Result of Conducted Emission

= Temperature: 26°C
* Relative Humidity: 64%
= Test Engineer: Sky Wu

Line to Ground

Over Limit Read LISN Cable
Freq Level Limit Line Lewvel Factor Lozs Remark

MH= dBulf dB dBul dBul dB de
1 0.399M440 327.66 -10_.20 47.%6 37.32 006 0.2% Average
2 D0.3997440 38.65 -19.21 57.8#6 3831 006 0_z& QP
3 D.6647840 3I3.66 -22.34 56.00 3IZ.90 0o.11 0.&5 QP
4 D.6647840 30.53 -15.47 46._00 23 77 011 0. 65 Average
5 1.266 33.32 -22. 68 56.00 32.71 o_11 o_50 QP
6 1.266 31.05 -14.9%5 46.00 30_.44 011 0._50 Average
7 2.201 36.55 -192.45 56.00 36.20 012 0.z23 QP
] 2.201 33.28 -12.72 46.00 3Z_93 o_12 0.23 Average
9 3_867T 28.40 -17. 60 46.00 27_89 0o_21 0._30 Average
10 3_867 33.37 -22.63 56.00 3Z_86 o.21 o_30 QP
11 28.332 46.70 -13.30 &0.00 45.75 045 o.50 QP
1z 28_332 45.66 -4.34 5HO0.00 4471 0_45 0.50 Average

Neutral to Ground

Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewvel Factor Loss Remark

MH= dBul dE dBulr dBulf dB dB

1 0.3997440 3933 -18.53 57.86 38_94 011 0.28 Op

2 0.3997440 3IE.52 -9.34 47.86 3I8_13 .11 0.28 Rrerage

3 1001 3Z2.10 -13.%0 46.00 31_23 n.23 0.64 RAvrerage

4 1.001 33F.64 -22.36 OH6.00 32_717 n_23 o_&61 OP

5 2,201 32.21 -13.7% 46.00 3175 n.23 0.23 Average

& Z.201 35.82 -20.18 fGB6e._ 00 35_36 023 0.23 Op

7 6. 272 26.82 -23.18 HBO.00 2Z6_30 .28 0.24 Rvrerage

& 6. 272 31.1% -28. 81 &0.00 30D_4&7 n_z2g o_2414 QP

9 1% 7T08 31.2% -18.72 5S0.00 30_44 .43 0.41 Average

10 197108 36.57 -23.43 60.00 35_73 .43 0.41 OP

11 28_ 440 4676 -13.24 60.00 45 58 .67 0.51 OP

12 28 440 45.57 -4.43 50.00 44 39 0n_67 0.51 RAverage
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SROATON Lab.

5.7.5. Photographs of Conducted Emission Test Configuration

FRONT VIEW
REAR VIEW
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SPOARTON LA,

5.8. Test of Spurious Radiated Emission

5.8.1. Measuring Instruments

Please reference item 6~17 in chapter 6 for the instruments used for testing.

5.8.2. Test Procedures

1.
2.
3.

10.

11.

Configure the EUT according to ANSI C63.4.

The EUT was placed on the top of the turn table 0.8 meter above ground.

The phase center of the receiving antenna mounted on the top of a height-variable antenna tower was
placed 3 meters far away from the turn table.

Power on the EUT and all the supporting units.

The turn table was rotated by 360 degrees to determine the position of the highest radiation.

The height of the broadband receiving antenna was varied between one meter and four meters above
ground to find the maximum emission field strength of both horizontal and vertical polarization.

For each suspected emission, the antenna tower was scan (from 1 M to 4 M) and then the turn table was
rotated (from O degree to 360 degrees) to find the maximum reading.

Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified bandwidth
under Maximum Hold Mode.

For emission above 1GHz, use 1MHz VBW and RBW for peak reading. Then 1MHz RBW and 10Hz VBW
for average reading in spectrum analyzer.

If the emission level of the EUT in peak mode was 3 dB lower than the average limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method for below 1GHz and average
method for above the 1GHz. the reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB higher than average limit
(that means the emission level in peak mode also complies with the limit in average mode), then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions will be measured in
average mode again and reported.

5.8.3. Test Setup Layout

Rx Antenna

__4___ [ +
1 meter
0.8m +
Test Receiver
00
SPORTON International Inc. Page No.  : 64 of 99
TEL : 886-2-2696-2468 Issued Date : May 27, 2005

FAX : 886-2-2696-2255



FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715
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5.8.4. Test Results for CH 36/ 5180 MHz ( for emission below 1GHz)

Normal Mode
*  Temperature: 26°C
Relative Humidity: 64%
Duty Cycle of the Equipment During the Test: 100.00%
Test Engineer: Ted Chiu

(A) Polarization: Horizontal

rrer Fead Limit Cable Preaunp
Fregqg Lewvel Limit Lewvel Line Factor Lozz Factor Remark
MHz dBuV/m dE dBEuv dBuv/m dE dE dE
95.340 33.35 -10.15 53.75 453.50 -z20.40 0.94 30.26 Peak
109,900 S99.36 —-g.14 585.20 493,50 -16.6589 A S 1 2 ) - Bl ST
135.460 35.17 -5.33 DS5&.20 43.50 -17.03 1.17 30.76 Peak
329,600 27.24 -18.76 41.55 46.00 -14.31 1.76 30.76 Peak
550,400 0 Z6.69 -19.31 37.38 46.00 -10.89 Z2.24 31.17 Peak
TeE.800 31.16 -14.84 37.37 46.00 -6.21 Z2.79 30.53 Peak
(B) Polarization: Vertical
rrer Fead Limit Cable Preamp
Fregq Lewvel Limit Lewvel Line Factor Lozz Factor Remark
MHz dBul/m dE dABuY dBul/m dE b b
33.060 36.78 -3.22 54.25 40,00 -17.50 0.5a 30.39 QP
258950 3F.80 =220 55069 4000 =17 .68 0.5% 30.50 QP
Tl AR CEEIeE. ~—fos8E. SoiEE WECEE-=TRER 0.83 30.27 Peak
249,600 26.17 -19.83 42.53 46.00 -16.66 1.53 30.49 Peak
3z29.600 26.56 -19.44 40.587 46.00 -14.31 1.76 30.76 Peak
768.800 Z29.60 -16.40 35.51 46.00 -6.21 2.79 30.53 Peak

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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Issued on May 27, 2005 Report No.: FR540715

5.8.5. Test Results for CH 36 / 5180 MHz ( for emission above 1GHz)

*  Normal Mode

*  Temperature: 26°C

= Relative Humidity: 64%
Duty Cycle of the Equipment During the Test: 100.00%
Test Engineer: Ted Chiu

Mode 1
(A) Polarization: Horizontal

rrer Fead Limit
Fregq Lewel Limit Level Line Factor Remark

MHz dBuW/m dE dBuy dBuW/m dE

5150.000 61.52 —-12.43 65.14 74.00 -3.68Z PELAE
5150.000 45.73 -5.2& 49.40 54.00 -3.6Z Average
10365.000 51.97 —-22.03 47.42 74.00 4.55 PEAE
151Y6.000 56.74 —-17.26 50.0%2 74.00 6.65 PEAK

(B) Polarization: Vertical

rFer Fead Limit
Fregq Lewel Limit Lewvel Line Factor ERemark

MHz dBu¥/m dE dBEuv dBuv/m dE

5150.000 e7.06 -6.94 TYO.63 T4.00 -3.62 PEAE
5150.000 53.71 -0.2% 57.33 54.00 -3.62 ALverage
10356.000 54.87 -12.33 50.12 74.00 4.55 PELE
152£4.000 56.20 -17.30 492.31 74.00 6.35 FELE

Note:
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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Mode 2

(A) Polarization: Horizontal

rrer Bead Limit
Freq Lewel Limit Lewvel Line Factor ERemark

MHz dBuW/m dE dBuv dBuW/m dE

5150.000 56.10 -17.20 59.7%3 74.00 -3.68Z PEAE

S5150.000  39.24 -14.76 42.56 0 54.00 2 -3.62 Lverage
i03s0.000 52.91 -21.09 45.36 74.00 4.55 PELE
i03s0.000 40,75 -13.25 36.20 54.00 4.55 Average
15540.000 S56.50 -17.20 51.84 74.00 4.96 PELE
15540.000 44,43 -9.57 39.47 54.00 4.96 Average

(B) Polarization: Vertical
Crrer Fead Limit
Freg Lewvel Limit Level Line Factor Remark
MH=z dBul/to dEb dABuY dBul/ o dEb

5150.000 JFO.94 -3.26 F4.36 F4.00 -3.8Z FPELE

5150.000 52.983 -1.0Z 56.80 54.00 -3.6Z Average
10360.000 54.15 -19.835 49.80 74.00 4.55 PEAEK
10360.000 43.00 -11.00 38.45 54.00 4.55 Awverage
15540.000 56.13 -17.82 51.Z21 74.00 4.96 PEAEK
15530.000 4E4.51 -9.82 B89.535 §4.00 4.96 Average

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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Mode 3

(A) Polarization: Horizontal

Crrer Fead Limwit
Freg Lewel Limit Lewel Line Factor REemark

MHz dBuWV/m dE AdBuy dBuW/m dE

5150.000 S54.80 -19.40 55.23 V4.00 -3.8Z Peak
5150.000 42.55 -11.45 46.17 54.00 -3.682 Average
10360.000 S56.259 -17.71 51.74 74.00 4.55 Peak
153536.000 55.06 -15.94 49.20 74.00 5.86 PEAEK

(B) Polarization: Vertical

Crrer Bead Limit
Freg Lewvel Limit Lewvel Line Factor Remark

MHz dBuWV/m dE dBuv dBuV/m dE

5150.000 7oO.42 2 -3.58 T4.04 T4.00 -3.6Z Peak
5150.000 0 52.73 1.7 56.35 54.00 -53.62 Average
103e4.000 53.92 -20.08 49.37 74.00 4.55 Peak
le044.000 52.73 -21.27%7 48.02 74.00 4.71 PEAK

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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Mode 4

(A) Polarization: Horizontal

Crrer Fead Limit
Freg Lewvel Limit Lewel Line Factor ERemark
MHz dEuVW/m dE AEuV dEuW/m dE
Ei50.000 51.11 -2Z2.89 54.73 74.00 -3.62Z2 PEAEK
Ei150.000 35.30 -18.70 38.92 E54.00 -3.62 Average
9440.000 50.41 -23.59 47.183 74.00 3.23 PEAR
i6568.000 H1.23 -12.77 54.830 74.00 6.44 PEARK
(B) Polarization: Vertical
rrer Fead Limit
Fregq Lewel Limit Lewvel Line Factor Remark
MHz dEuW/m dEb dABuW dBuW/m dEb
51s50.000 72.86 -1.14 76.43 74.00 -3.62 PEAE
5150.000 51.03 -2.97 S54.65 S54.00 -3.62 Average
10360.000 S52.46 -21.54 47.91 74.00 4.55 PEAK
16684.000 H2.52 -11.45 55.50 74.00 7.03 PEAE

Note:

Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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5.8.6. Test Results for CH 52 / 5260 MHz ( for emission above 1GHz)

*  Normal Mode

*  Temperature: 26°C

= Relative Humidity: 64%
Duty Cycle of the Equipment During the Test: 100.00%
Test Engineer: Ted Chiu

Mode 1

(A) Polarization: Horizontal

rrer Fead Limit
Freg Lewel Limit Lewvel Line Factor Eemark

MHz dEuWV/m dE dABuv dBEuV/m dE

5141.400 47.81 -Z6.19 51.43 74.00 -3.62 FELE
10524.000 52.71 -21.29 45.03  74.00 4.63 PEAEK
15785.000 43.53 -10.4Z 38.85 54.00 4.73 ALverage
15785.000 55.72 -18.283 50.92 74.00 4.73 PEAEK

(B) Polarization: Vertical

Crrer Fead Limit
Freq Lewel Limit Lewvel Line Factor Remark

MHz dBuW/m dE dABuy dBuii m dE

5145.700 35.14 -15.88 41.76 54.00 -3.682Z ALverage
5145.700 52.89 -21.11 56.52 74.00 -3.62Z PEAEK
10512 .000 53.32 -20.85 48.84 74.00 4.688 PELE
15772.000 57%.05 -16.95 52.Z9 74.00 4.75 PELE
15772.000 44.84 -9.38 359.8%9 54.00 4.75 Awverage

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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Mode 2

(A) Polarization: Horizontal

Crrer Read Limit
Freq Lewel Limit Lewel Line Factor Remark

MH=z dBuV/m dE ABuv dBuV/m dE

S51zg.500 47.05 -26.592 50.75 74.00 -3.67 PELE
10524.000 52.89 -21.11 45.21  74.00 4.65 PEAK
10524.000 40.70 -13.30 36.02 54.00 4.68 Average
lag00.000 e1.53 -12.1%7 55.23 74.00 6.60 PELE

(B) Polarization: Vertical

rrer Bead Limit
Frecgq Lewel Limit Lewvel Line Factor Remark

MHz dBuWV/m dFb ABuv dBuV/m dFb

51192.200 44.52 -9.453 45.21 54.00 -3.69 bverage
51192.200 54.24 -19.%Y6 57.93 74.00 -3.69 PELE
1a5z20.000 0 55.88 -18.12 51.192  74.00 4.68 PEAK
105z0.000 43.85 -10.15 392.1% 54.00 4.68 ALverage
leg32.000 e2.11 -11.8%2 55.35 74.00 6.78 PELE

Note:
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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Mode 3

(A) Polarization: Horizontal

Crrer Read Limwit
Freg Lewel Limit Lewel Line Factor Remark
MHz dBuV/m dFb dABuv dBuV/m dFb
£141.400 47.70 -26.30 51.32 74.00 -3.62 PEAK
10520.000 54.44 -19.56 49.76 74.00 4,68 PELE
15776.000 43.61 -10.39 38.86 54.00 4.75 Average
15776.000 55.06 —-18.94 50.30 74.00 4.75 PEAK
(B) Polarization: Vertical
rrer Fead Limit
Freg Lewvel Limit Lewvel Line Factor Eemark
MHz dEuWV/m dFE dBuv dBEuvV/m dFE
5051.200  55.15 -15.87 S55.89 74.00 2 -3.76 PELE
s5051.200  42.49 -11.51 46.25 54.00 -3.76 Average
10525.000 57.25 -16.75 52.57 74.00 4.68 PELE
15296.000 53.60 -20.40 47.56 74.00 6.04 PELE

Note:

Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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Mode 4

(A) Polarization: Horizontal

Crrer Fead Limit
Freg Lewvel Limit Lewvel Line Factor Remark

MHz dBuWV/m dE ABuvW dBuV/m dE

5136.200 49.02 -24.91 52.75 74.00 -3.67 PEALK
10520.000 @ 52.47 -21.53  47.7%  74.00 4.65 PEAEK
15750.000 52.00 -22.00 47.Z5 74.00 4.75 PEAE
15750.000 38.31 -15.6% 33.56 54.00 4.75 Average

(B) Polarization: Vertical

Crrer Fead Limwit
Fregq Lewel Limit Lewel Line Factor Remark

MHz dBuWV/m dE dABuy dBuW/m dE

1096.000 35.30 -35.70 51.88 Y4.00 -15.53 PEAK
5064.000 e0.53 -153.47 64.32 7Y4.00 -3.79 PEAK
50e64.000 47.05 -6.895 50.84 54.00 -3.79 Average
10520.000 52.75 -21.25 45.06 74.00 4.68 PEAE
152Y6.000 52.96 -21.04 46.85 74.00 6.12 PEAE

Note:
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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FCC ID: O9C-AP3750

SPOARTON LA,

Issued on May 27, 2005 Report No.: FR540715

5.8.7. Test Results for CH 64 / 5320 MHz ( for emission above 1GHz)

*  Normal Mode

*  Temperature: 26°C

= Relative Humidity: 64%
Duty Cycle of the Equipment During the Test: 100.00%
Test Engineer: Ted Chiu

Mode 1

(A) Polarization: Horizontal

orrer Fead Limit
Fregq Lewel Limit Level Line Factor Remark

MHz dBuv/m dE dBuY dBuv/m dE
5145.700 45.19 -25.81 &51.81 74.00 -3.62 PELE

10e36.000 50.87 -23.13 46.15 74.00 472 PELE
15965.000 49.47%7 -24.53 44.87 74.00 4.59 PELE

(B) Polarization: Vertical

rrer RFead Limit
Freg Lewel Limit Lewvel Line Factor Remark

MHz dBuv/m dE dBuY dABuv/m dE

5150.000 S50.03 -23.9°% 53.65 Y4.00 -3.62 PEAK
10e44.000 52.37 -21.63 47.65 74.00 4.72 PELE
10e44.000 41.03 -12.9% 36.31 54.00 4.72 Averadge
159e4.000 49.74 -24.26 45.15 74.00 4.59 PELE

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715

SPOARTON LA,

Mode 2

(A) Polarization: Horizontal

Crrer Fead Limit
Freq Lewel Limit Lewel Line Factor EBEemark

MH=z dBuW/m db ABuy dBuW/m db
E1i5.600 4&.72 -27.28 LEO.42 74.00 -3.70 PELE

10025.000 52.37 -21.63 43.13  74.00 4.23 PERE
lee56.000 61.22 -12.78 54.38 74.00 6.584 PELE

(B) Polarization: Vertical

rrer Fead Limit
Freg Lewvel Limit Lewvel Line Factor Remark

MHz dBuWV/m db dBuv dBuV/m db

5031.200 56.46 —-17.54 60.22 74.00 -3.76 PEAE
5031.200 42.83 —-11.12 46.64 54.00 -3.76 Average
10640.000 40.47 -13.53 3535.75 54.00 4.72 Average
10640.000 53.03 -20.%22 48.36 74.00 4.7Z2 PEAE
le640.000 61.54 -12.46 54.77 74.00 6.77 PEAE

Note:
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715

SPOARTON LA,

Mode 3

(A) Polarization: Horizontal

orrer Fead Limit

Fregq Lewel Limit Lewvel Line Factor Remark

MHz dBuW/m dE dBuW dBuW/m dE
£i1z3.500 48,27 -25.73 51.93 74.00 -3.67 PEAEK
i0ed4g.000 52.55 -21.45 47.31 74.00 4. 74 PEAE
10e48.000 40.76 -13.24 3e6.02 54.00 4. 74 Average
i5960.000 57.81 -16.19 53.24 74,00 4.53 PELAE
15960.000 45.74 -8.26 41.16 54.00 4. 58 Average

(B) Polarization: Vertical
ey Fead Limit
Fregq Lewel Limit Level Line Factor Remark
MHz dBul/m dEB dABuY dBul/m dEB

5119.900 55.51 -15.49 £59.20 74.00 -3.68%9 Peak

5119.200 44.08 -9.894 47.75 54.00 -3.659 bLverage
10e36.000 54.71 -19.29 49.9%9 74.00 4.72 PELE
10e36.000 42.85 -11.12 38.1e 54.00 4.72 Average
15960.000 53.43 -20.57 48.85 74.00 4.58 PELE
15960.000 42.06 -11.94 37.43 54.00 4.58 ALverage

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715

SPOARTON LA,

Mode 4

(A) Polarization: Horizontal

Crrer Fead Limit
Freg Lewel Limit Lewvel Line Factor Rewmwark

MHz dBuWV/m dE ABuW dABuV/m dE

5350.000 56.22 -17.78 59.44 74.00 -3.2Z PEAKE
5350.000 385.27 -15.73 41.49 54.00 -3.2Z Awverage
S454.000 49.67 -24.33 46.44 F4.00 3.23 PEAEK
15960.000 492.058 -24.92 44.50 74.00 4.58 PEAEK

(B) Polarization: Vertical

Crrer Read Limit
Freq Lewel Limit Lewel Line Factor Remark

MHz dBuWW/m dFb dABuV dBuWV/m dFb

5350.050 44.42 -9.58 47.64 54.00 -3.2Z2Z Average
5350.050 e5.28 -5.72 Y1.50 74.00 -3.2Z PEAK
10e40.000 51.56 -22.44 46.854 74.00 4.7z PEAEK
10e40.000 392.55 -14.45 354.83 54.00 4.72 bwverage
15980.000 45.54 -25.46 43.27 74.00 4.58 PEAK

Note:
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715

SPOARTON LA,

5.8.8. Test Results for CH 42 / 5210 MHz ( for emission above 1GHz)

Turbo Mode
*  Temperature: 26°C
Relative Humidity: 64%
Duty Cycle of the Equipment During the Test: 100.00%
Test Engineer: Ted Chiu

Mode 1
(A) Polarization: Horizontal

Crrer Fead Limit
Freq Lewel Limit Lewel Line Factor Remark

MHz dBuWV/m dE ABuy dABuW/m dE

5150.000 63.89 -10.11 &7Y.51 74.00 -53.8Z PEAK
5150.000 45.83 -5.17 52.45 54.00 -3.62 Average
851z .000 45.594 -zZ5.06 45.67%7 T4.00 3.27 PEAE
15520.000 37.22 -16.78 SE2.25 54.00 4.9%7 Average
15520.000 S52.07 -21.93 47.10 74.00 4.97 PEAE

(B) Polarization: Vertical

Crrer Read Limit
Freq Lewel Limit Lewel Line Factor Remark

MHz dBuWV/m dE dABuv dBuV/m dE

5150.000 7o.vE -3.28 TY4.34 T4.00 -3.62Z PELE
5150.000 5:2.44 -1.56 5S5e.06 54.00 -3.62 Average
10412 .000 49,57 -24.43 44.95 74.00 4.53 PEAEK
15z272.000 52.54 -21.46 46.42 74.00 6.12 PELE

Note:
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

SPORTON International Inc. Page No.  : 78 of 99

TEL : 886-2-2696-2468 Issued Date : May 27, 2005
FAX : 886-2-2696-2255



SPOARTON LA,

FCC ID: O9C-AP3750
Issued on May 27, 2005

Report No.: FR540715

Mode 2

(A) Polarization: Horizontal

Crrer Fead Limit
Freg Lewel Limit Lewvel Line Factor Eemark
MHz dBuVW/m dE dEuY dBEuVW/m dE
S5is0.000  53.39 -20.61  S57.02  74.00 2 -3.62 PELE
S51is50.000 0 35.85 —-15.15  42.47  54.00 2 -3.62 Average
Q416,000 49.24 -24.76 46.01 74.00 3.23 PELE
15256.000 52.90 -21.10 46.70 74.00 6.20 FPELE
(B) Polarization: Vertical
rrer Fead Limit
Freg Lewel Limit Lewvel Line Factor Remark
MHz dBuV/m dE dEuv dEuv/m dE
5145.700 89.26 -—-4.,74 TJ2.883 74.00 -3.62 PELEK
5145.700 52.60 2 -1.40 5S56.22 54.00 -3.62 bverage
i04z4.000 2 51.53 —-22.17 47.21  74.00 4.62 PELE
15392 .000 0 39.09 -14.21 33.55 54.00 5.51 Average
15392.000 52.29 -21.71 46.79 74.00 5.51 PELE

Note:

Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715

SPOARTON LA,

Mode 3

(A) Polarization: Horizontal

rrer Fead Limit
Fregq Lewvel Limit Level Line Factor Remark

MHz dBuv/m dE dBEuy dBuv/m dE

5145700 S5%.07 =18.83 .57F.6% T4.00 =3.6% PELK
5145.700 38.91 —-15.0%9 42.53 54.00 -3.6Z bLverage
10424.000 50.42 -23.53 45.80 74.00 4.82 PELE
1a704.000 55.75 —-18.25 45.66 7T4.00 T.09 PELE

(B) Polarization: Vertical

Crrer Fead Limit
Freqg Lewvel Limit Lewvel Line Factor Remark

MHz dEuWV/m db dABuv dBuv/m db

5145.700 a&6.53 -7.17 TO.45 T4.00 -3.6Z PELE
5145.700 51.86 -2.14 55.483 54.00 -3.6Z Average
10424.000 52.03 -21.97 47.41 74.00 4.6Z PEAK
15252.000 54.33 -12.a47 45.0Z 74.00 6.30 PELE

Note:
Emission level (dBuV/m) = 20 log Emission level (uVv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715

SPOARTON LA,

Mode 4

(A) Polarization: Horizontal

rrer Fead Limit
Freg Lewvel Limit Lewvel Line Factor Remark

MHz dBuW/m dE dBuy dBuW/m dE

5150.000 52.34 -Z21.66 55.896 T4.00 -3.8Z PEAE
5150.000 37.49 -16.51 41.11 54.00 -3.6Z ALverage
20e3.000 50.61 -23.392 47.32 74.00 3.2z PELRE
1543£.000 54.03 -12.97 43.70 74.00 9.3 PELE
15432000 40049 <T3.51 38.16 59200 5.33 Awverage

(B) Polarization: Vertical

rver Fead Limit
Fregq Lewel Limit Level Line Factor Remark

MHz dBuv/mm dE dBuY dBuv/m dE

5150.000 e&7.10 -6.20 YO.7Z2 74.00 -3.62 PEAEK
5150.000 51.86 -2.14 S55.43 54.00 -3.62 ALverage
9412 .000 50.26 -23.74 47.03  74.00 323 PELER
15332.000 54.64 -19.36 45.73 74.00 5.88 PELE

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715

SPOARTON LA,

5.8.9. Test Results for CH 50 / 5250 MHz ( for emission above 1GHz)

Turbo Mode
*  Temperature: 26°C
Relative Humidity: 64%
Duty Cycle of the Equipment During the Test: 100.00%
Test Engineer: Ted Chiu

Mode 1

(A) Polarization: Horizontal

rrer Fead Limit
Freg Lewel Limit Lewvel Line Factor Eemark

MHz dEuWV/m dFE dBuv dBEuWV/m dFE

5150.000 53.79 -Z0.21 57.42 7F4.00 -3.6& FPELE
5150.000 3e6.91 -17.02 40.53 54.00 -3.6& Average
93d4.000 49.34 -Z4.66 46.11 7T4.00 3.23 PEAEK
LeE8a 000 - SEGES =21.78 A6dd 000 6.04 PELE

(B) Polarization: Vertical

Crrer Fead Limit
Freq Lewel Limit Lewvel Line Factor Remark

MH=z dBuV/m dE ABuy dABuW/m dE

5141.400 59.20 -14.80 e2.832 Y4.00 -3.62 PEAEK
5141.400 41.56 -12.44 45.18 54.00 -3.62 ALverage
10512 .000 51.17 -22.83 46.49 74.00 4.68 PELE
15372.000 52.59 -21.41 46.90 74.00 5.89 PELE
15372.000 38.50 -15.50 32.81 54.00 5.89 Average

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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SPOARTON LA,

FCC ID: O9C-AP3750

Issued on May 27, 2005

Report No.: FR540715

Mode 2

(A) Polarization: Horizontal

Crrer Fead Limit
Freg Lewel Limit Lewvel Line Factor ERemark
MHz dEuV/m dE dEuV dEuV/m dE
Slgl A0 45031 25068 5193 92000 o5ebE PELRK
8496, 950 .B2U033 —2l.67 48035 Y4000 2.98 PELE
15192 .000 56.35 —-17.65 49.531 74.00 6.55 FPELE
(B) Polarization: Vertical
rrer Fead Limit
Fregq Lewvel Limit Lewvel Line Factor Remark
MHz dBuW/m dEb dBuV dEBEuW/m dEb
S5150.000 55.02 -15.98 61.64 74.00 -3.62 PELE
S150.000 49,851 -4.19 53.43 54.00 -3.62 Lverage
10500.000 53.19 -20.81 45.49 74.00 4.69 PELE
15232.000 56.33 —-17.67 49.94 74,00 6.38 PELE

Note:

Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715

SPOARTON LA,

Mode 3

(A) Polarization: Horizontal

Crrer Fead Limit
Fregq Lewel Limit Lewvel Line Factor Remark

MHz dBuW/m dE dBuy dBui dE
5141.400 47.56 -26.14 51.45 74.00 -3.62Z2 PELE

9Zze0.000 50.686 -23.34 47.44 74.00 3.23 PELE
15316.000 54.45 -19.55 48.51 74.00 5.94 PELE

(B) Polarization: Vertical

rrer Fead Limit
Freg Lewvel Limit Lewel Line Factor Eemark

MHz dEuV/m dFE dBuv dEuV/m dFE

5145.700 59.45 -14.55 63.07 74.00 -3.6Z PELE
5145.700 453.68 -10.32 47.30 54.00 -3.62 Average
10516.000 52.39 -21.61 47.71 74.00 4.63 PEAK
15745.000 53.Z29 -20.71 45.55 74.00 4.75 PEAK
15745.000 41.75 -12.25 37.00 54.00 4.75 ALverage

Note:
Emission level (dBuV/m) = 20 log Emission level (uVv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715

SPOARTON LA,

Mode 4
(A) Polarization: Horizontal

Crrer Fead Limit
Fregq Lewvel Limit Level Line Factor Remark

MHz dBuW/m db dBuy dBuW/m db

141300 &5, 25585 820830 TE.0D) =3.8Z FPELK
10624.000 52.33 -21.62 47.65 74.00 4.73 PEAEKE
10824.000 37.99 -16.01 33.Z6 54.00 4.73 Lwerage
15z254.000 54.73 -19.27 43.61 74.00 6.12 FEALKE

(B) Polarization: Vertical

rrer RFead Limit
Fregq Lewvel Limit Lewvel Line Factor ERemark

MHz dBuv/m dE dBuy dBuv/m dE

5145.700 36.97 -17.03 40.5%9 54.00 -3.62 Lverage
5145.700 51.7%6 —-22.24 55.33 74.00 -3.6Z PEAK
10545.000 52.33 -21.62 47.62 74.00 4.70 PELE
156584.000 54.06 -19.94 49.Z3 74.00 4.52 PELE
15684.000 39.73 -14.ZZ 34.96 54.00 4.52 Average

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715

SPOARTON LA,

5.8.10. Test Results for CH 58 / 5290 MHz ( for emission above 1GHz)

Turbo Mode
*  Temperature: 26°C
Relative Humidity: 64%
Duty Cycle of the Equipment During the Test: 100.00%
Test Engineer: Ted Chiu

Mode 1

(A) Polarization: Horizontal

rrer Fead Limit
Freg Lewvel Limit Level Line Factor Remark

MHz dBuW/m dE dBuy dBuW/m dE

SLI5.600 S2.02 =21..81 5578 W4o0d =470 PELK
5115.600 385.27 -15.73 41.897 54.00 -3.70 Average
10644.000 50.%96 -23.04 46.Z25 74.00 4.7z PEAE
15354.000 38.74 -15.Z6 33.15 54.00 3.59 Average
153584.000 52.13 -21.37 46.54 74.00 5.59 PEAE

(B) Polarization: Vertical

rrer Fead Limit
Freg Lewvel Limit Lewvel Line Factor Eemark

MHz dEuV/m dE dBuv dEuV/m dE

5150.000 54.02 -192.983 57.65 74.00 -3.62Z PELE
5150.000 39.12 -14.83 4:2.74 54.00 -3.62 Lverage
10592 .000 51.69 -22.31 46.93 74.00 4.71 FEAK
15256.000 52.839 -21.11 46.62 74.00 6.20 PELE

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715

SPOARTON LA,

Mode 2

(A) Polarization: Horizontal

rrer RFead Limit
Freg Lewel Limit Lewvel Line Factor Remark

MHz dBuv/m dE dBuY dABuv/m dE
Eo81.200 4d45.27 -27.73 LsO.03 74.00 2 -3.76 PELE

91z20.000 49.33 -24.67 46.11 74.00 3.22 PELE
15092.000 51.19 -:22.81 44.12  74.00 T.08 PELE

(B) Polarization: Vertical

rrer Fead Limit
Freg Lewvel Limit Lewvel Line Factor Remark

MHz dBuV/m dE dBuv dBuV/m dE

5078.200 56.12 -17.83 592.83 74.00 -3.76 PEAE
5076.200 453.63 -10.37 47.3%2 54.00 -3.76 Average
105%¥2.000 51.837 —-22.13  47.15 74.00 4.7Z2 PEAE
15154.000 53.03 —-20.22 46.43 74.00 G.55 PEAE

Note:
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715

SPOARTON LA,

Mode 3

(A) Polarization: Horizontal

rrer Fead Limit
Fregqg Lewvel Limit Level Line Factor Remark

MHz dEuV/m db dABuvW dBuV/m db
5115.600 46.43 -27.57 50.12 T4.00 =3.70 PELE

10550.000 51.40 -22.60 46.69 74.00 4.71 PEAK
15316.000 54.63 -192.37 45.69 74.00 5.94 PEAK

(B) Polarization: Vertical

Crrer Read Limit
Freg Lewel Limit Lewel Line Factor Remark

MHz dBuV/m dE ABuW dBuV/m dE

5137.100 55.82 -15.18 59.4% 74.00 -53.67 PEAK
5137.100 4z2.28 -11.72 45.85 54.00 -53.67 Average
106z24.000 37.22 -16.78 3S2.4% 54.00 4.73 Average
106z24.000 51.56 -22.44 46.83 74.00 4.73 PEAK
150z20.000 56.01 -17.9%2 45.5%  74.00 T.42 PEAEK

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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SPOARTON LA,

FCC ID: O9C-AP3750
Issued on May 27, 2005

Report No.: FR540715

Mode 4

(A) Polarization: Horizontal

rrer Fead Limit
Freg Lewvel Limit Lewvel Line Factor Remark
MHz dBuV/m dEb dBEuW dBuV/m dEb
5145.700 49.56 -24.44 53.183 74.00 <=3.62 PEAEK
10620.000 S52.36 -21.64 47.63 74.00 4,73 PELAE
10620.000 338.45 -15.55 33.72 54.00 4,73 Average
15672 .000 54.49 -19.51 49.33 74.00 4.66 PELE
1587%2.000 43.19 -10.81 33.53 54.00 4.66 Average
(B) Polarization: Vertical
Crrer Fead Limit
Freg Lewvel Limit Level Line Factor Remark
MH=z dBuV/rm dEb dBuY dBul/rm dEb
5141 .400 50.09 -23.91 53.71 74.00 -3.62 PEAEK
10572.000 B2.46 -21.54 47.74 74.00 4.72 PEAEK
15876.000 54.19 -19.81 49.53 74.00 4.66 PEAK
15876.000 42.40 -11.80 37.74 54.00 4.66 Lverage

Note:

Emission level (dBuV/m) = 20 log Emission level (uv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
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SROATON Lab.

Photographs of Radiated Emission Test Configuration

Mode 1
FRONT VIEW
REAR VIEW
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SROATON Lab.

Mode 2

FRONT VIEW

REAR VIEW
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SROATON Lab.

Mode 3

FRONT VIEW

REAR VIEW
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SROATON Lab.

Mode 4

FRONT VIEW

REAR VIEW
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FCC ID: O9C-AP3750
Issued on May 27, 2005 Report No.: FR540715

SPOARTON LA,

5.9. Antenna Requirements
5.9.1. Standard Applicable

47 CFR Part15 Section 15.203:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device.

47 CFR Partl5 Section 15.407:

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power from the
intentional radiator shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6
dBi.

If the intentional radiator is used exclusively for fixed, point-to-point operations may employ transmitting
antennas with directional gain greater than 6 dBi provided the maximum peak output power of the intentional
radiator is reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

5.9.2. Antenna Connected Construction

4 types of antenna are filed in this report. The connector for these antennas is SMA.
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5.10.RF Exposure
5.10.1. Limit For Maximum Permissible Exposure (MPE)

This product can be classified as mobile device, so the 20cm separation distance warning is required.
In this section, the power density at 20cm location is calculated to examine if it is lower than the limit.

(A) Limits for Occupational / Controlled Exposure

Frequency Range Electric Field Magnetic Field Power Density (S) A\llélrzal?_'”qgo-lr-'ge

(MHz) Strength (E) (V/m) Strength (H) (A/m) (mW/ cm?) (minutes)
0.3-3.0 614 1.63 (100)* 6
3.0-30 1842/ f 489 /f (900 / f)* 6
30-300 61.4 0.163 1.0 6
300-1500 F/300 6
1500-100,000 5 6

(B) Limits for General Population / Uncontrolled Exposure

Frequency Range Electric Field Magnetic Field Power Density (S) A\llEeeral?_:lrlgo?ge

(MHz) Strength (E) (V/m) Strength (H) (A/m) (mW/cm?)

( minutes)
0.3-1.34 614 1.63 (200)* 30
1.34-30 824/f 2.19/f (180/f)* 30
30-300 27.5 0.073 0.2 30
300-1500 F/1500 30
1500-100,000 1.0 30

F = frequency in MHz
*Plane-wave equivalent power density
5.10.2. MPE Calculation Method

J30xPxG E?

E(Mm) =—— P Density: Pd (mW/cm?) = —
(V/m) q ower Density (mW/cm?) 377

E = Electric field (V/m)

P = Peak RF output power (mW)

G = EUT Antenna numeric gain  (numeric)

d = Separation distance between radiator and human body (m)
The formula can be changed to

B 30xPxG
377xd?

From the peak EUT RF output power, the minimum mobile separation distance, d=20cm, as well as the gain
of the used antenna, the RF power density can be obtained.
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5.10.3. Calculated Result and Limit

Normal Mode

Temperature: 26°C

Relative Humidity: 64%

Duty Cycle of the Equipment During the Test: 100.00%

Test Engineer: Ted Chiu
Mode 1

Limit of
Antenna A”te!"”a Peak Output Peak Output POYVGI‘ Power
Frequency . . Gain Power Density (S) .
Gain (dBi) (numeric) (dBm) Power (mW) (MW/cm?) Density (S)
(mW/cm?)
5180 MHz 4.00 251 16.83 48.19 0.0241 1
5260 MHz 4.00 2,51 23.60 229.09 0.1145 1
5320 MHz 4.00 2.51 22.54 179.47 0.0897 1
Mode 2 ~ 3
Limit of
Antenna Ante_nna Peak Output Peak Output PO\_/ver Power
Frequency . . Gain Power Density (S) .
Gain (dBi) (numeric) (dBm) Power (mW) (MW/ecm?) Density (S)
(mW/cm?)
5180 MHz 8.00 6.31 14.35 27.23 0.0342 1
5260 MHz 8.00 6.31 21.87 153.82 0.1932 1
5320 MHz 8.00 6.31 20.69 117.22 0.1472 1
Mode 4
Antenna  Peak Output Power Limit of
Antenna . Peak Output . Power
Frequency . . Gain Power Density (S) .
Gain (dBi) (numeric) (dBm) Power (mW) (MW/cm?) Density (S)
(mW/cm?)
5180 MHz 10.00 10.00 12.60 18.20 0.0362 1
5260 MHz 10.00 10.00 19.99 99.77 0.1986 1
5320 MHz 10.00 10.00 19.04 80.17 0.1596 1
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Turbo Mode

Temperature: 26°C

Relative Humidity: 64%

Duty Cycle of the Equipment During the Test: 100.00%
Test Engineer: Ted Chiu

Mode 1
Antenna  Peak Output Power Limit of
Antenna . PUL peak Output . Power
Frequency . . Gain Power Density (S) .
Gain (dBi) (numeric) (dBm) Power (mW) (MW/ecm?) Density (S)
(mW/cm?)
5210 MHz 4.00 251 16.33 42.95 0.0215 1
5250 MHz 4.00 251 16.91 49.09 0.0245 1
5290 MHz 4.00 251 19.90 97.72 0.0488 1
Mode 2 ~ 3
Antenna  Peak Output Power Limit of
Antenna . PUL peak Output : Power
Frequency . . Gain Power Density (S) .
Gain (dBi) (numeric) (dBm) Power (mW) (MW/ecm?) Density (S)
(mW/cm?)
5210 MHz 8.00 6.31 16.33 42.95 0.0539 1
5250 MHz 8.00 6.31 16.91 49.09 0.0617 1
5290 MHz 8.00 6.31 19.90 97.72 0.1227 1
Mode 4
Antenna  Peak Output Power Limit of
Antenna . Peak Output . Power
Frequency . . Gain Power Density (S) .
Gain (dBi) (numeric) (dBm) Power (mW) (MW/cm?) Density (S)
(mW/cm?)
5210 MHz 10.00 10.00 16.33 42.95 0.0855 1
5250 MHz 10.00 10.00 16.91 49.09 0.0977 1
5290 MHz 10.00 10.00 19.90 97.72 0.1945 1
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6. List of Measuring Equipments Used

. L Calibration
Items Instrument Manufacturer Model No. Serial No. Characteristics Date Remark
. Conducti
1 EMC Receiver R&S ESCS 30 100174 OkHz-2.75GHz  Feb. 16,2005 (o,
Conduction
2 LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz Jun. 09, 2004 (CO04-HY)
LISN .

3 _ PIC NNB-2/16Z 2001/008 OkHz-30MHz ~ May 06,2005  opouciol
(Support Unit) ( -HY)
) Conduction
4 EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A (CO04-HY)
Conduction
5 RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz Apr. 20, 2005 (CO04-HY)
3m Semi Anechoic 30MHz~1GHz Radiation

6 Chamber SIDT FRANKONIA SAC-3M 03CHO03-HY 3m Jun. 21, 2004 (03CHO3-HY)
Radiation

7 Spectrum analyzer R&S FSP40 100004 9KHZ~40GHz Aug. 31, 2004 (03CHO3-HY)
. Radiation

8 Amplifier SCHAFFNER CPA9231A 18667 9KHz — 2GHz Jan. 10, 2005 (03CHO3-HY)
L Radiation

9 Biconical Antenna SCHWARZBECK VHBB 9124 301 30MHz —200MHz  Jul. 28, 2004 (03CHO3-HY)
Radiation

10 Log Antenna SCHWARZBECK VUSLP 9111 221 200MHz -1GHz Jul. 28, 2004 (03CHO3-HY)
Radiation

11 RF Cable-R03m Jye Bao RG142 CB021 30MHz~1GHz Feb. 22, 2005 (03CHO3-HY)
o Radiation

12 Amplifier MITEQ AFS44 849984 100MHz~26.5GHz Mar. 25, 2005 (03CHO3-HY)
Radiation

13 Horn Antenna EMCO 3115 6741 1GHz - 18GHz Apr. 22, 2005 (03CHO3-HY)
Radiation

14 Turn Table HD DS 420 420/650/00 0 ~ 360 degree N/A (03CHO3-HY)
Radiation

15 Antenna Mast HD MA 240 240/560/00 1m-4m N/A (03CHO3-HY)
Radiation

16 Horn Antenna Schwarzbeck BBHA9170 154 18GHz~40GHz Jun. 09, 2004 (03CHO3-HY)
Radiation

17 RF Cable-HIGH Jye Bao RG142 CB030-HIGH 1GHz~29.5GHz Dec.01, 2004 (03CHO3-HY)

% Calibration Interval of instruments listed above is one year.
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Iltems Instrument Manufacturer Model No. Serial No. Characteristics Calg’;?;'on Remark
Spectrum Conducted
18 Analyzer R&S FSP30 100023 9kHz — 30GHz Aug. 02, 2004 (THOL-HY)
Conducted
19 Power Meter R&S NRVS 100444 DC - 40GHz Jun. 15, 2004 (THOL-HY)
Conducted
20 Power Sensor R&S NRV-Z55 100049 DC - 40GHz Jun. 15, 2004 (THOL-HY)
Conducted
21 Power Sensor R&S NRV-z32 100057 30MHz — 6GHz Jun. 15, 2004 (THO1-HY)
22 AC Power Source HPC HPA-500W HPA-9100024 ACO-300vV  Jun. 16, 2004  Conducted
(THO1-HY)
23 DC Power Source GW. GPC-6030D C671845 DC1V-60V  Dec. 28 2004  Conducted
(THO1-HY)
Temp. and Conducted
24 Humidity Chamber KSON THS-C3L 612 N/A Oct. 01, 2004 (THO1-HY)
Conducted
25 RF CABLE-1m Jye Bao RG142 CB034-1m 20MHz — 7GHz Jan. 01, 2005 (THO1-HY)
Conducted
26 RF CABLE-2m Jye Bao RG142 CB035-2m 20MHz - 1GHz Jan. 01, 2005 (THO1-HY)
) Conducted
27 Data Generator Tektronix J310345 J310345 400Mbps Dec. 21, 2004 (THOL-HY)
28 OscilloScope Tektronix TDS1012 C038520 100MHz-1Gs/s  Jan. 02, 2005 (CTOFTgf_ﬁf(‘;

% Calibration Interval of instruments listed above is one year.
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